
+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - COMPOSICION QUIMICA --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA   ESPECIFICACION                 C        MN       P         S        SI        CU       CR       NI        MO       ALT      V        NB/CB

144128   ASTM A36/ASME SA36 ED01 AD03.   0 .156    0 .400    0 .011     0 .011    0 .010    0 .040    0 .050    0 .030    0 .013    0 .032     0 .001    0 .001

144129   ASTM A36/ASME SA36 ED01 AD03.   0 .162    0 .420    0 .010     0 .014    0 .010    0 .030    0 .020    0 .020    0 .004    0 .033     0 .001    0 .001

441226   ASTM A36/ASME SA36 ED01 AD03.   0 .165    0 .380    0 .014     0 .014    0 .010    0 .040    0 .040    0 .030    0 .009    0 .030     0 .002    0 .001

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRUEBAS AL PRODUCTO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESPESOR(Plg.  L.ELASTICO    R.TENSION    %ELON.8"

144128       3010         96700491     0 .3750       38.854(KSI)   61.519(KSI)   26(%)

144128       3130         96700291     0 .3750       37.406(KSI)   60.426(KSI)   25(%)

144129       3090         96700313     0 .3750       38.732(KSI)   60.980(KSI)   28(%)

144129       3150         96700344     0 .3750       37.806(KSI)   59.727(KSI)   30(%)

441226       4040         96700401     0 .3750       38.885(KSI)   61.862(KSI)   25(%)

441226       4130         96700351     0 .3750       38.437(KSI)   61.693(KSI)   26(%)

+-- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESP.(Plg. )    ANCHO(Plg. )   LARGO(Plg. )   NORMA           PEDIDO       PARTIDA      ENTREGA      PED.CLIENTE

144128       3020         96701331     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144128       3020         96701332     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144128       3020         96701333     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144128       3050         96701341     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144128       3050         96701342     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144128       3050         96701343     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144128       3060         96701352     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144128       3060         96701353     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144128       4060         96701321     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144128       4060         96701322     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144128       4060         96701323     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144129       3030         96701361     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144129       3030         96701362     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144129       3030         96701363     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144129       3120         96701271     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144129       3120         96701272     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144129       3120         96701273     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144129       3140         96701281     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144129       3140         96701282     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144129       3140         96701283     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144129       3180         96701311     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099
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+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESP.(Plg. )    ANCHO(Plg. )   LARGO(Plg. )   NORMA           PEDIDO       PARTIDA      ENTREGA      PED.CLIENTE

144129       3180         96701312     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

144129       3180         96701313     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

441226       4160         96701371     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

441226       4160         96701372     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

441226       4160         96701373     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560551   100000099

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - FIN DE DATOS --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+
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